
Wastewater Treatment Facility
Value Analysis Study  
Final Report
Prepared for

City of Sutherlin
October 20, 2014 

Value Management Consulting



 



 

Value Analysis Services 
City of Sutherln Wastewater Treatment Facility Improvements 

August 19-22, 2014
 

 
Final Report for Wastewater Treatment Facility Improvements Value Analysis Study 

 
COVER LETTER 

 
To: City of Sutherlin 
 Community Development Department 
 126 East Central Avenue 
 Sutherlin, OR 97479 

Attn.: Attn: Vicki Luther, Community Development Director  

Date: October 20, 2014 

 

Re:  Final Report for Wastewater Treatment Facility Improvements Value Analysis Study 

 

Dear Vicki, 

Enclosed in this single PDF is the entire final report, including value proposals and all other 
[...]
ct
iv

at
ed

 S
lu

dg
e 

Ca
pa

ci
ty

 M
od

el
 - 

Ba
si

s 
fo

r E
ng

in
ee

rin
g 

Ca
lc

s 
Pa

ge
 8

 o
f 8

 

  T
ab

le
 7

: 
W

et
 S

ea
so

n
 F

lo
w

 w
/ K

el
lo

g
g

 C
en

tr
at

e 
  

  
  

  
  

  
  

In
fl

u
en

t 
W

as
te

w
at

er
 C

h
ar

ac
te

ri
st

ic
s 

  
  

  
In

p
u

t 
O

p
er

at
in

g
 P

ar
am

et
er

s 
  

  
  

  
  

P
ar

am
et

er
 

V
ar

ia
b

le
 

U
n

it
s 

  
P

ar
am

et
er

 
V

ar
ia

b
le

 
U

n
it

s 
  

  
  

B
io

ch
em

ic
al

 O
xy

ge
n 

D
em

an
d

17
3 

m
g/

L 
  

S
ec

on
da

ry
 E

ffl
ue

nt
 T

S
S

10
 

m
g/

L 
  

  
  

T
ot

al
 S

us
pe

nd
ed

 S
ol

id
s

20
3 

m
g/

L 
  

T
em

pe
ra

tu
re

15
.0

 
°C

 
  

  
  

T
K

N
-N

 (
m

g/
L)

40
 

m
g/

L 
  

S
lu

dg
e 

V
ol

um
e 

In
de

x 
(S

V
I)

20
0 

m
g/

g 
  

  
  

T
-P

O
4

6.
0 

m
g/

L 
  

S
lu

dg
e 

A
ge

5.
0 

D
ay

s 
  

  
  

A
lk

al
in

ity
12

0 
m

g/
L 

  
P

rim
ar

y 
S

lu
dg

e 
C

on
ce

nt
ra

tio
n 

45
00

0 
m

g/
L 

  
  

R
ec

yc
le

 S
tr

ea
m

s 
  

  
  

D
is

so
lv

ed
 O

xy
ge

n
2.

0 
m

g/
L 

  
  

  
P

ar
am

et
er

 
V

ar
ia

b
le

 
U

n
it

s 
  

pH
7.

0 
U

ni
ts

 
  

  
  

R
ec

yc
le

 F
lo

w
0.

12
0 

m
gd

 
  

R
A

S
 R

ec
yc

le
 R

at
io

40
 

%
 

  
  

  
R

ec
yc

le
 B

O
D

20
0 

m
g/

L 
  

M
LS

S
 R

ec
yc

le
 R

at
io

10
0 

%
 

  
  

  
R

ec
yc

le
 T

S
S

17
50

 
m

g/
L 

  
D

es
ire

d 
E

ffl
ue

nt
 A

lk
al

iin
ity

90
 

m
g

/L
 

  
  

  
R

ec
yc

le
 T

K
N

85
0 

m
g/

L 
  

 
 

 
  

  
  

R
ec

yc
le

 A
lk

al
in

ity
30

00
 

m
g/

L 
  

 
 

 
  

  
  

R
ec

yc
le

 T
ot

al
-P

10
 

m
g/

L 
  

 
 

 
  

  
P

ri
m

ar
y 

C
la

ri
fi

er
 

P
er

ce
n

t 
A

er
at

io
n

 
B

as
in

 
V

o
lu

m
e 

(m
g

al
) 

S
ec

o
n

d
ar

y 
C

la
ri

fi
er

s 
  

  
  

B
O

D
 R

em
ov

al
 

40
.0

 
T

ot
al

 
V

ol
um

e 
2.

55
5 

  
F

ee
t 

  

  
  

T
S

S
 R

em
ov

al
 

55
.0

 
A

na
er

ob
ic

 
Z

on
e 

0.
00

0 
Q

ua
nt

ity
 

2 
  

  
  

T
K

N
 R

em
ov

al
 

10
.0

 
A

no
xi

c 
Z

on
e 

0.
51

1 
D

ia
m

et
er

 
12

0 
  

  
  

  
  

A
er

ob
ic

 
Z

on
e 

2.
04

4 
  

  
  

  
  

  
  

  
  

  
  

  
  

 

44



Title

Function

Baseline Less Proposed
Initial Cost $442,000

Life-Cycle Cost $0

Total Cost Including LCC $442,000

Savings

Grow Biomass

Use Existing Donuts for Sequencing Batch Reactor (SBR) with Peak-
Flow Wet WeatherTreatment

Value Proposal GB-03
City of Sutherlin 

Wastewater Treatment Facility
Sutherlin, Oregon—August 2014

Value Summary

The current plan is to construct a seperate structure for the SBR reactors,  The structure is 100 ft long, 33 ft wide and 21.5 
ft in depth, and is divided into four trains that run the length of the structure. The flow from the clarification process 
feeds each train by gravity.  The flow from the SBRs is then pumped to the filtration process.

8%

$5,447,000
$0

$5,447,000

$5,005,000
$0

$5,005,000

Baseline Assumption

ProposedBaseline
Cost Summary 

Proposed Alternative
The proposed modification is to use the existing donut structure to contain the SBR process.  This concept will retain the 
existing clarification process in the center of the donut structure, limiting the SBR process to the annular of the structure.  
New biosolids digestors will be required and new a chlorine contact basin will be required to replace the displaced 
process currently in the donut structures.

The savings for this proposal will be in the capital costs.  It is not anticipated that there are any additional cost savings 
attributable to LCC.

_VP_GB-03_Donut_as_SBRs_reviewed_and_edited_by_MRM—1. Value Summary
Workbook Template © 2010–2013 Bremmer Consulting LLC.  Used with permission.  All rights reserved. Page 1 of 5

45



Title

Function

New SBR Facility

 

Benefits

  

Less Cost

Eliminates new SBR structure.

Reduces the number of SBR trains to two.

Proposed Alternative
Risks and Challenges

Simplifies rehabilitation of Donut structures

Meets Regulations.

Use Existing Donuts for Sequencing Batch Reactor (SBR) with Peak-
Flow Wet WeatherTreatment

Benefits and Risks

  

Value Proposal GB-03
City of Sutherlin 

Wastewater Treatment Facility
Sutherlin, Oregon—August 2014

Baseline Assumption
Risks and Challenges

 

 

 

Grow Biomass

Benefits

_VP_GB-03_Donut_as_SBRs_reviewed_and_edited_by_MRM—2. Benefits and Risks
Workbook Template © 2010–2013 Bremmer Consulting LLC.  All rights reserved. Page 2 of 5

46



Title

Function

Discussion
The concept is an opportunity make better use of existing facilities. It has been assumed that the SBR for the donuts will 
be equivalent to that shown in the pre-design.  The proposed concept also assumes that 66.7% of the non-structural 
elements of the pre-design will be required. The proposed new digesters are designed to hold a total volume of 750,000 
cf. The new chlorine contact basins provide an equivalent volume to that provided today by the donuts.

Implementation Considerations
This concept will be limited to construction during the summer months in order to take advantage of the lowest 
possible flows through the reactors.  The construction of each of the two trains will also need to sequenced, in order to 
provide continuous treatment during construction.

Use Existing Donuts for Sequencing Batch Reactor (SBR) with Peak-
Flow Wet WeatherTreatment

Value Proposal GB-03
City of Sutherlin 

Wastewater Treatment Facility
Sutherlin, Oregon—August 2014

Grow Biomass

_VP_GB-03_Donut_as_SBRs_reviewed_and_edited_by_MRM—3. Discussion; Implement
Workbook Template © 2010–2013 Bremmer Consulting LLC.    All rights reserved. Page 3 of 5

47



Title

Function

Use Existing Donuts for Sequencing Batch Reactor (SBR) with Peak-
Flow Wet WeatherTreatment

Sketch of Proposed Alternative

Value Proposal GB-03
City of Sutherlin 

Wastewater Treatment Facility
Sutherlin, Oregon—August 2014

Grow Biomass

_VP_GB-03_Donut_as_SBRs_reviewed_and_edited_by_MRM, 4. Proposed Sketch
Workbook Template © 2010–2013 Bremmer Consulting LLC.  All rights reserved. Page 4 of 5

48



Markup
# Description % Unit Qty Unit Cost Total Cost Qty Unit Cost Total Cost

1 SBR Process LS $4,487,000

2 SBR Process LS $0 $2,240,000

3 Refurbish Donuts LS $960,000 $200,000

4 Chlorine Contact Tanks LS $0 $165,000

5 Digestors LS $2,400,000

6 $0 $0

7  $0 $0

8  $0 $0

9  $0 $0

10  $0 $0

Assumptions and Notes re:  Calculations

Initial Cost

Value Proposal GB-03
City of Sutherlin 

Wastewater Treatment Facility
Sutherlin, Oregon—August 2014

Title

Function

Use Existing Donuts for Sequencing Batch Reactor (SBR) with Peak-Flow Wet 
WeatherTreatment
Grow Biomass

$5,447,000 $5,005,000

Proposed Alternative

Savings
Total Savings (Baseline Less Proposed)
Total Initial Cost

Baseline AssumptionDesign Element

$442,000

_VP_GB-03_Donut_as_SBRs_reviewed_and_edited_by_MRM—5. Initial Cost
Workbook Template © 2010–2013 Bremmer Consulting LLC.  All rights reserved. Page 5 of 5

49



 

50



Title

Function

Baseline Less Proposed
Initial Cost $387,000

Life-Cycle Cost $0

Total Cost Including LCC $387,000

Savings

ProposedBaseline
Cost Summary 

9%

$4,487,000
$0

$4,487,000

$4,100,000
$0

$4,100,000

Value Proposal GB-05
City of Sutherlin 

Wastewater Treatment Facility
Sutherlin, Oregon—August 2014

 This alternative adds the equivalent to primary treatment using a Salsnes Filter to treat the total plant flow.  The 
effluent from the unit then goes to a splitter box.  Flow up to 5-mgd, the Maximum Week Design Flow is 4.07-mgd) 
go to the SBR Secondary treatment process.  Flows in excess of 5 mgd (5-mgd to 9-mgd) are sent directly to the SBR 
process effluent where it is blended with the secondary effluent prior to disinfection.  The total volume is then 
discharged within the concentration and mass limits of the NPDES permit for BOD, TSS and ammonia.

Value Summary

DESIGN CRITERIA
The design criteria is to treat a peak flow of 9.0-mgd.  All of this flow is treated through the secondary treatment 
process.  The design criteria is provided in the Design Basis.
BASE DESIGN
The base case process consists of screening, influent pumping, grit removal for pretreatment.  The flow then goes to 
the SBRs for secondary treatment and ammonia removal.  During the winter permit season, the secondary effluent 
goes through UV disinfection and is discharged to the Calapooya Creek.  During the summer permit season, the 
effluent is disinfected with sodium hypochlorite (chlorine) and pumped to the Oak Hill Golf Course.  Flow in addition 
to that needed to irrigate the golf coarse will be sent to Fords Pond for storage.  The stored effluent will then be 
discharged during the winter permit season under the plants NPDES permit.

Solids handling will be done by aerobic digestion.  The capacity of the existing aerobic digestion system will be 
increased by converting the existing secondary process space in the existing units into aerobic digestion space.

Use Smaller or Fewer New SBRs with Peak Wet Weather Flow 
Treatment to Reduce the Number of SBRs

Grow Biomass

Baseline Assumption

Proposed Alternative

_VP_GB-05 with MRM edits 20140901—1. Value Summary
Workbook Template © 2010–2013 Bremmer Consulting LLC.  Used with permission.  All rights reserved. Page 1 of 9

51



Title

Function

If the option for blending is  stopped by EPA, then the 4th 
MBR unit will need to be constructed.  

  

Benefits Risks and Challenges

Value Proposal GB-05
City of Sutherlin 

Wastewater Treatment Facility
Sutherlin, Oregon—August 2014

  

  

Proposed Alternative

Grow Biomass

Use Smaller or Fewer New SBRs with Peak Wet Weather Flow 
Treatment to Reduce the Number of SBRs

Benefits and Risks
Baseline Assumption

Reduce the size of the SBR secondary treatment process.

  

  

  

  

Benefits Risks and Challenges

_VP_GB-05 with MRM edits 20140901—2. Benefits and Risks
Workbook Template © 2010–2013 Bremmer Consulting LLC.  Used with permission.  All rights reserved. Page 2 of 9

52



Title

Function

Discussion
The Salsnes Filter will provide for >20% BOD removal and >50% TSS removal.  This filter will be sized for a flow of 5-
mgd.  The system will operate as follows:
 - Flows 0 - 5-mgd ==> All flow through filter, All effluent to SBR
 - Flows 5 - 9-mgd ==> Up to 4-mgd of flow from filter goes to SBR effluent, 5-mgd of pretreatment effluent goes 
directly to SBR.  Flow splitting is done by a splitter box on the filter effluent or SBR influent and filter influent.

The SBR treatment process is then sized for a peak flow of 5-mgd instead of a peak flow of 9-mgd.  The organic loading 
design to the SBR process is reduced by 20%.  The WAS production from the SBR is reduced by 30%, minimum.  The TSS 
removed from the Salsnes Filter is sent to the aerobic digesters.

Implementation Considerations

Grow Biomass

Use Smaller or Fewer New SBRs with Peak Wet Weather Flow 
Treatment to Reduce the Number of SBRs

Value Proposal GB-05
City of Sutherlin 

Wastewater Treatment Facility
Sutherlin, Oregon—August 2014

_VP_GB-05 with MRM edits 20140901—3. Discussion; Implement
Workbook Template © 2010–2013 Bremmer Consulting LLC.  Used with permission.  All rights reserved. Page 3 of 9

53



54



Title

Function

Sketch of Baseline Assumption

Value Proposal GB-05
City of Sutherlin 

Wastewater Treatment Facility
Sutherlin, Oregon—August 2014

Use Smaller or Fewer New SBRs with Peak Wet Weather Flow 
Treatment to Reduce the Number of SBRs
Grow Biomass

_VP_GB-05 with MRM edits 20140901—5. Baseline Sketch
Workbook Template © 2010–2013 Bremmer Consulting LLC.  Used with permission.  All rights reserved. Page 5 of 9

55



Title

Function

Use Smaller or Fewer New SBRs with Peak Wet Weather Flow 
Treatment to Reduce the Number of SBRs

Sketch of Proposed Alternative

Value Proposal GB-05
City of Sutherlin 

Wastewater Treatment Facility
Sutherlin, Oregon—August 2014

Grow Biomass

_VP_GB-05 with MRM edits 20140901—6. Proposed Sketch
Workbook Template © 2010–2013 Bremmer Consulting LLC.  Used with permission.  All rights reserved. Page 6 of 9

56



Markup
# Description % Unit Qty Unit Cost Qty Unit Cost Total Cost

1 Primary Treatment 0 $0 1 $1,000,000 $1,000,000

2 SBR Process 1 $4,487,000 1 $3,100,000 $3,100,000

3  $0

4  $0

5  $0

6  $0

7  $0

8  $0

9  $0

10  $0

Assumptions and Notes re:  Calculations

Function

Use Smaller or Fewer New SBRs with Peak Wet Weather Flow 
Treatment to Reduce the Number of SBRs
Grow Biomass

Savings
Total Savings (Baseline Less Proposed)
Total Initial Cost

Baseline AssumptionDesign Element

$387,000

Value Proposal GB-05
City of Sutherlin 

Wastewater Treatment Facility
Sutherlin, Oregon—August 2014

Title

$4,487,000 $4,100,000

Proposed Alternative

Initial Cost

_VP_GB-05 with MRM edits 20140901—7. Initial Cost
Workbook Template © 2010–2013 Bremmer Consulting LLC.  Used with permission.  All rights reserved. Page 7 of 9

57



 

58



Title

Function

Baseline Less Proposed
Initial Cost $887,000

Life-Cycle Cost $0

Total Cost Including LCC $887,000

Savings

ProposedBaseline
Cost Summary 

20%

$4,487,000
$0

$4,487,000

$3,600,000
$0

$3,600,000

Value Proposal GB-11
City of Sutherlin 

Wastewater Treatment Facility
Sutherlin, Oregon—August 2014

 This alternative adds the equivalent to primary treatment using the existing secondary clarifiers in the donuts to treat 
the total plant flow.  The effluent from the unit then goes to a splitter box.  Flow up to 5-mgd, the Maximum Week 
Design Flow is 4.07-mgd) go to the SBR Secondary treatment process.  Flows in excess of 5 mgd (5-mgd to 9-mgd) are 
sent directly to the SBR process effluent where it is blended with the secondary effluent prior to disinfection.  The total 
volume is then discharged within the concentration and mass limits of the NPDES permit for BOD, TSS and ammonia.

Value Summary

 DESIGN CRITERIA
The design criteria is to treat a peak flow of 9.0-mgd.  All of this flow is treated through the secondary treatment process.  
BASE DESIGN
The base case process consists of screening, influent pumping, grit removal for pretreatment.  The flow then goes to the 
SBRs for secondary treatment and ammonia removal.  During the winter permit season, the secondary effluent goes 
through UV disinfection and is discharged to the Calapooya Creek.  During the summer permit season, the effluent is 
disinfected with sodium hypochlorite (chlorine) and pumped to the Oak Hill Golf Course.  Flow in addition to that 
needed to irrigate the golf coarse will be sent to Fords Pond for storage.  The stored effluent will then be discharged 
during the winter permit season under the plants NPDES permit.

Solids handling will be done by aerobic digestion.  The capacity of the existing aerobic digestion system will be 
increased by converting the existing secondary process space in the existing units into aerobic digestion space.

Convert Donut Clarifiers to Primaries Prior to New SBRs

Grow Biomass

Baseline Assumption

Proposed Alternative

_VP_GB-11 with MRM edits 20140901—1. Value Summary
Workbook Template © 2010–2013 Bremmer Consulting LLC.  Used with permission.  All rights reserved. Page 1 of 8

59



Title

Function

Value Proposal GB-11
City of Sutherlin 

Wastewater Treatment Facility
Sutherlin, Oregon—August 2014

Risks and Challenges

Grow Biomass

Convert Donut Clarifiers to Primaries Prior to New SBRs

Benefits and Risks
Baseline Assumption

Reduces size of secondary treatment, thus the SBR process 
will be sized at 65% of the existing size.

Benefits

  

  

Proposed Alternative

No primary treatment  

  

  

  

  

  

Benefits Risks and Challenges
The existing primary clarifiers are hydraulically limited as 
secondary clarifiers.  The piping to and from the clarifiers 
will need to be upsized to provide 5-mgd of capacity.

_VP_GB-11 with MRM edits 20140901—2. Benefits and Risks
Workbook Template © 2010–2013 Bremmer Consulting LLC.  Used with permission.  All rights reserved. Page 2 of 8

60



Title

Function

Discussion
The existing secondary clarifiers will be converted to primary clarifiers.  This will require upsizing the feed and effluent 
piping on the secondary clarifiers.  The existing mechanisms will need to be recoated.

The digester volume in the base case is 1.55-million gallons (mg).  The GB-11 case lowers the aerobic digestion volume 
to 1.27-mg.  The plant is projected to produce 1,269,000 gallons of 2% solids per year based on the DRAFT Facilities 
Plan.  This is 105,750 gallons per month.  With a minimum 60-days SRT required, assume to be HRT by ignoring 
decanting, this means that there is a need for at least 211,500 gallons required to meet the 60-days SRT.  Without 
decanting, this would be twice that much or 423,000 gallons.  There will be a need to provide storage during the winter 
months when solids cannot be land applied.  Assuming a 5-month land application period, the system will need 7 
months storage, which is 740,250 gallons.  This is less than the 1.27-mg that is available in this option.   Therefore, with 
the removal of digestion volume by keeping the clarifiers, there is still adequate aerobic digestion volume.

Implementation Considerations
The constructability of this option will need to be evaluated.  The SBRs will need to be constructed first so that one of 
the existing units can be removed from service at a time for construction.

Convert Donut Clarifiers to Primaries Prior to New SBRs

Value Proposal GB-11
City of Sutherlin 

Wastewater Treatment Facility
Sutherlin, Oregon—August 2014

Grow Biomass

_VP_GB-11 with MRM edits 20140901—3. Discussion; Implement
Workbook Template © 2010–2013 Bremmer Consulting LLC.  Used with permission.  All rights reserved. Page 3 of 8

61



Title

Function

Convert Donut Clarifiers to Primaries Prior to New SBRs

Sketch of Baseline Assumption

Value Proposal GB-11
City of Sutherlin 

Wastewater Treatment Facility
Sutherlin, Oregon—August 2014

Grow Biomass

_VP_GB-11 with MRM edits 20140901—4. Baseline Sketch
Workbook Template © 2010–2013 Bremmer Consulting LLC.  Used with permission.  All rights reserved. Page 4 of 8

62



Title

Function

Convert Donut Clarifiers to Primaries Prior to New SBRs

Sketch of Proposed Alternative

Value Proposal GB-11
City of Sutherlin 

Wastewater Treatment Facility
Sutherlin, Oregon—August 2014

Grow Biomass

_VP_GB-11 with MRM edits 20140901—5. Proposed Sketch
Workbook Template © 2010–2013 Bremmer Consulting LLC.  Used with permission.  All rights reserved. Page 5 of 8

63



Markup
# Description % Unit Qty Unit Cost Qty Unit Cost Total Cost

1 Primary Treatment 0 $0 1 $500,000 $500,000

2 SBR Cost 1 $4,487,000 1 $3,100,000 $3,100,000

3  $0

4  $0

5  $0

6  $0

7  $0

8  $0

9  $0

10  $0

Assumptions and Notes re:  Calculations

Initial Cost

Value Proposal GB-11
City of Sutherlin 

Wastewater Treatment Facility
Sutherlin, Oregon—August 2014

Title

Function

Convert Donut Clarifiers to Primaries Prior to New SBRs

Grow Biomass

$4,487,000 $3,600,000

Proposed Alternative

Savings
Total Savings (Baseline Less Proposed)
Total Initial Cost

Baseline AssumptionDesign Element

$887,000

_VP_GB-11 with MRM edits 20140901—6. Initial Cost
Workbook Template © 2010–2013 Bremmer Consulting LLC.  Used with permission.  All rights reserved. Page 6 of 8

64



Title

Function

Baseline Less Proposed
Initial Cost $297,000

Life-Cycle Cost $0

Total Cost Including LCC $297,000

Savings

Value Proposal RD-03
City of Sutherlin 

Wastewater Treatment Facility
Sutherlin, Oregon—August 2014

Add Submersible Pumps in Existing Screenings Channel to Pump 
to New Screening Facility Following Pump Station
Remove Debris

Baseline Assumption

ProposedBaseline
Cost Summary 

Proposed Alternative
Convert the existing screenings channel to the influent pump station by removing the screens and constructing new 
screenings facility.  The existing screenings facility will be converted to the influent pump station using submersible 